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Statement
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Rl E TALR E AR (BN EHE) T
The test report is invalid if it is not affixed the official seal of the laboratory to it.
2. SRR S RERFMGE AL E AR (BT HE) TR
Copies of the test report without the official seal of the laboratory are invalid.
3. MdkE Lol A%, MAEAZFETL
The test report is invalid without the signatures of compiler, checker and approver.
4. FEMHR SRR
The test report is invalid if it is blotted out.
5. KRGS HmmtedE, AEHSZ R NHRSE .
It is forbidden to copy the test report partially without the written approv al of the
laboratory.
6. EFERFTRMSE R, OO FriEse A 2L
The conclusion of the consignation test is only valid for the provided sample.
7. AR S P SO, TECOUR (W) UL, PIE R AR, R
AR SO A i
The test report has been drafted in Chinese and translated into English (if exist) for
convenience only. In the event of discrepancy, the Chinese version shall prevail.
8. BRANAUH, KIRIEA ISR

Unless noted otherwise, the test type is consignation test.

Hhitlk: TSI %<4 3455 Address: No.345 East Yunling Road, Shanghai
MBI i (Post Code): 200062

BE(Tel): (021) 31765555 fEE(Fax): (021) 31015117

WAk (web site): www.ghs.cn

B F{5 48 (BE-mail): zmh@ghs.cn
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5 d BLE T HRAL C21P2101 7. 78V 2925mAh/3000mAh (Rated/Typ) 23. 3Wh
a1 Chinese
Name of Sample F Rechargeable Li-Polvmer Battery C21P2101 7. 78V
English 2925mAh/3000mAh (Rated/Typ) 23. 3Wh
GRL T 1121090255
Sample No.
§%$ﬁ KER R BT RAT
Consignor SCUD (Fujian) Electronics Co., Ltd.
A FE L KRR R LT BRAT
Manufacturer SCUD (Fujian) Electronics Co., Ltd.
Aol 53 ISht= SN R IETREE B
o)l v YRl Calgh g
*_’L\)JZ‘% ST/SG/AC. 10/11/Rev. 7 38.3 UN Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 7

Section 38.3

3 = v B Culie Rubr it T
| LA / . 2 % . - £ /
?k“t’h'/f{ ST/SG/AC. 10/11/Rev. 7 38.3 UN Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 7
Criterion Section 38.3
=Y s f o s
A’Hé"“ ML T RIS
ppearance Black Plastic fﬂm shell
HoeiE 2 B 92021-09-13 HrplAeie B 2021-09-22 ~ 2021-10-15
Accepted Date Test Date
T PRI OS5 - bt - AN I BT - PR
HmT B v JSEARAEL s SO R 20y s iy s SN B R 3 Al o L

Altitude simulation, Thermal test,Vibration, Shock, External short

Test ltems circuit, Crush, Overcharge, Forced discharge
ZRE, ZFEST A D GRBRRIbRHE T ) ST/SG/AC. 0/11/‘Rev.7 38. IbRAETK
The sample has passed the test items of UN Manual of Tests and Criteria
M E# |ST/SG/AC. 10/11/Rev. 7 Section 38.3
Conclusion
A A (Date) :
P Al A 4 [Rechargeable Lithium Battery. /
)
Comment
E iR TR /
Consignor 350015
Address Post Code
P 3 ;2 CEA %;z,i %) ﬁﬁ
Approver: = - Checker: Compiler:

B4

Title: 2

IF20fi (Vice chief engineer)
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; il + u‘ R * i=3
i Y =1 Zi
N Name of Test Standard requirement or The Test R it c I ", R «
0. ltems Clause Number of Standard est Resu onciusion Emar
A I GBS AR T
E/ﬁﬁ?ﬂ MEY ST/SG/ :\L LO/T1/Rev. 7 38,3 #4671 WL 1
1 . UN Manual of Tests and Criceria See Appendix 1 s /
Altitude ST/SG/AC. 10/11/Rev. 7 Section 38.3 Tese T1 |00 PPENC Passed /
simulation SEREE
AT Rl byl
3 WEY ST/SG/AC 10/11/Rev. 7 38,4 R36T2 W 2
IR : e 2 ’
2 ™ UN Manual of Tests and Lr)lum See Appendix 2 b S /
Thermal test ST/SG/AC. 10/11/Rev. 7 Seedion 38.3 Test T2 = i Passed d
assec
WA I GRYGAERHE T
= MY ST/SG/AC. 10/11/Rev. 7 88,3 ik#13 W% 3
3 Vb%——iz)‘b UN Manual of Tests and Criver i: See A;pendix 2 v
lbration ST/SG/AC 10/ T1/Rev. 7 Section 28,3 Test T3 Pasiod
WA IR il Fibs vl T
/‘Ffﬁ HEY ST/SG/AC. 10/11/Rev. 7 38, 3 iBe T4 WLB e 4
4 UN Manual of Tests and Criteria See Appendix 4 R /
Shock ST/SG/AC. L0/ 1L/Rev. T Section 38.3 Test 14 |200 MPPEI Pacedl ’
WEE IR Calss AbreE T
= WD ST/SG/AC. 10/11/Rev. 7 383 16TS e
M\ﬁ% : , WP 5
UN Manual of Tests and Criceria Arm ; e /
5 External short ST/SG/AC. 10/11/Rev. 7 Section 28.3 Test " ppendid ' ft
cireit 1 . - A Passed
“F
I IR G0 F ol T
B MY ST/SG/AC. 10/11/Rev. 7 38. 3 03876 WL 6
6 c h b\ Manual of TL'SL% t}n(! Cr !LLI i e See Appendix 6 &k /
Trus ST/SG/AC. 10/11/Rev. 7 Seetion 38.3 Test Passid
T.6 SIS
WA TR Gt vl T
EY ST/SG/AC. 10/11/R 38,3 REGT W e
7 ﬁﬁ% lJi Manual U(l Tests .:I(I(\J Criter 11‘1)& é}tfdf\{gp;nd ix 7 al% /
Overcharge  [g1/56/ac. 10/11/Rov. 7 Seetion 96,9 Tost Paeed ¢
T7 asse
I Gt P
WEY ST/SG/AC. 10/11/Rev. 7 38,3 1RISTS ks
8 EE%HHEE lji Manual of Tests 'rll(](‘l Criter ulftj Sj:xﬁ”}\é;:)p:ndix 9 {_H{»Zr
Forced discharge [sp/so/ac. 10/11/kev. 7 Sect fon 38. 9 Test Passed ’
1.8 :
ﬁ‘ﬂﬂ%ﬁ%’fﬂ}‘ Hiﬂ*mn %123 C; Iﬂ“ﬁw
. Ambie : Ban N Sditye /v
Test Environment Ambient temperature:23 C, Ambient humldlt} /%
Condition
#;‘L ‘/D‘ljlﬁ =] /
. Test Item
2 QAT A, e | B —
514
Subcontracted Test NEEBT #k / R4 /
Condition Subcontracted | Name Post Code
Laboratory Hohk / W, 1% y
Address Tel
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25CYC Fully charged

3/11
] 1 HRRE LA |
No. Name of Test Items Altitude simulation
S AL A sl gAL
s 5 R Befor e Aft 25
| KBRS e RBE A | sk | MawE|
%5 Sample Status RE T &b RZ FF¥&H/E | Mass Loss | Residual /-3
Sample Mass ocv Mass ocv OCV  |Other
No. /g A% /g Y /% /% Event
001 | et | 70.9685 | 8.87 | 79.9618 | 8 86 0. 01 99.89 | ©
002 | ool ] 79, 9471 8.89 | 79.9418 | 888 0. 01 99.89 | o©
003 | oyerrat | 799168 | 8.87 | 79.9103 | 8 87 0.01 100.00 | ©
004 | o WmERE )79 8404 | 888 | 79.8337 | 8 8g 0.01 100.00 | o
005 |y 1 79.9870 | 8.89 | 79.9818 | .88 0. 01 99.89 | O
006 | sscrcroriiime o | 79.8604 | s.88 | 79,8540 | s 88 0.01 | 100.00 | ©
007 | v et 80,0120 | 8.8 | 80.0060 | 888 0.01 100.00 | o
008 s S 79.9219 | 8.88 | 79.9163 | 8 .88 0. 01 100.00 | ©

oo This space intentionally
» X )
lTI.[L lelft blank

i LR V-RA DMK R PR K 0-WIR. BRA. LK. KA. Tk
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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i 5 BT E AR | AR
No. Name of Test Items Thermal test
S AL S ~ b A -
. 5 XI2 A Bef 2 )& After o 1o
#e | #aRA Tl Beles RBE M| g gank| Saem e
%-‘%‘ Sample Status RE Tk, E RE Fr#8-9,JE | Mass Loss| Residual f)@%l
Sample Mass ocv Mass ocVv OCV |Other
No. /g /V /g /N /% /% Event
001 | o B Re | 79.9618 | 8.86 | 79.9438 | 8.71 0.02 | 9831 | o
002 | | GoEERY | 79.9418 | 888 | 79.9277 | 872 0. 02 98.20 | o
003 | | GuERS o 79.9103 | s.87 | 79.8047 | 8.72 0. 02 98.31 | o
004 | o ormERE 798337 | 888 | 79.8195 | 872 0. 02 98.20 | o
005 | ore ot Rl L 79.9818 | s.88 | 79.9662 | .72 0. 02 98.20 | o
006 | ypvoper®®b [79.8540 | 888 | 79.8390 | .72 0. 02 98.20 | o
007 | joveper®RU 80,0060 | 8.88 | 79.9905 | .72 0. 02 98.20 | o
008 | ssevoportrobe. | 798163 11 8. 88 | 79.90805 | 8. 72 0.02 | 9820 | o
;{T:%E[Lwhis space intentionally

left blank

HiE: LR V-IRA D-fRR R-20E F-R K 0-F2R. LBA. TR, k. A K.

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,

No Disassembly,No Rupture & No Fire.

¥
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B . BRFEE £ | )
No. Name of Test Items | vipration
XISET Be KIS After o n
PE HBR A RIEA] Before RIEJE After REHE| Mo wE| L
%5 Sample Status mE Fr¥d E Rz Fr#& W, & | Mass Loss | Residual | £
Sample Mass ocv Mass ocv ocv Other
No. /g A% /g % /% /% Event
001 | oy omsmt 799458 | 871 | 79.9394 | s8.68 0. 01 99. 66 0
002 [ | GeRERL 17900207 872 | 79.9203 | 870 0. 01 99. 77 0
003 | | ooEERe 1798947 | 872 | 79.8887 | 870 0. 01 99. 77 0
004 [ | GURERL o |79.8195| 872 | 79.8120 | 8.70 0. 01 99. 77 0
005 | qerer st 79,9662 872 | 79.9588 | 8.70 0. 01 99, 77 0
006 | pooo rorct e clliGigmo0 | 8. 72000080 | 5. 7% 0. 01 99. 77 0
007 | jrvoreiant ikgo 0005 | 8.72 | 79.9835 | 8.70 0. 01 99. 77 0
008 | gL 179.9005| 8.72 | 79.8936 | 8.70 0. 01 9. 77 0
e eThis space intentionally
LFEEE left blank
Sz LR V-RA DMK R F-RK 0-Rmh. RBR. AR, L. ik,

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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By ) R B 4 Ak et
No. Name of Test Items Shock
S AL SZ . S 1 TAL =
RIS A Bef NI JE Aft 2. ge
e RHBW Before AR A | p gk (M | £
%2 Sample St;us e | FREE| AE F#4%, & | Mass Loss | Residual | L%
Sample P Mass OCv Mass ocv oCVv Other
No. /g v /g Y % /% Event
001 | oyt 1 79,9394 | 8.68 | 79.9385 | 8.8 0. 00 100.00 | o
002 | ook oo 7909203 870 | 79.9192 | 870 0. 00 100.00 | o
003 | (oyeur Rt | 7o.ss87| 870 | 79.8876 | 8.70 0. 00 100.00 | o
004 | joyere®RE L 7g.8120 870 | 79.8110 | 8.70 0. 00 100.00 | o
005 | penperet®e 1 79.9588 | 870 | 79.9576 | 8.70 0.00 | 100.00 | o
006 | svorerird | 79.8313] 8.70 | 79.8301 | 870 0.00 | 100.00 | o
007 | serroril | 79.9835| 870 | 79.9826 | 8.70 0.00 | 100.00 | o
008 | ssoneroriir ol Cedegoi 8036 || 8. 704 |a79s8805 | 8.70 0. 00 100.00 | ©

g fthis space intentionally
i FEE b left hlank

Fiz: LR V-imA D-ARIK R-2RE PRk 0-Rk. LRA. MK, RKE. Ak,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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F5 . HRR B 4 A HMRLES
No. Name of Test Items External short circuit
¥ v 2 3 g
5t s HRRA o R EVR
Sample No. Sample Status At SRR nic cmperature Other Event
/
1CYCHE A A, 7 C
001 10YC Pully charasd 87.9 ¢
1CYCHE 4 el =
002 1CYC Fully charged 97.9 ©
LOYCHEA Ay 57 &
003 10YC Fully chavged p7.5 Q
1CYCHEA At 56
004 1CYC Fully charged 26. 8 &
_ 25CYCE A Fe N
005 25CYC Fully charged 26. 2 o
25CYCHEAT A HY, ca
006 25CYC Fully charged 96.8 0
25CYCSE4Fn £5
007 P5CYG Ryl Ty charged 57.0 R
25CYCoe A 7 s
008 25CYCHE4: At 55.9 0

25CYC Fully charged

N o This space intentionally left
A ~
BUF 40 blank

#iz: DMK R-2RE PR K 0-LMK. LK. LKL,
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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= ; KRR B % A BT
No. Name of Test items Crush
» 3 : . HoROR5E
Wt s Hams R AR R A HRAL
. . Max. External Temperature
Sample No. Sample Status C Other Event
1CYC 50%7%ft 5
) 4
009 1CYC 50% Capacity 22.4 0
1CYC 50%%7¢Hht 99
010 1CYC 50% Capacity 22.1 G
1CYC 50%7% it 99
011 1CYC 50% Capacity 22.14 0
1CYC 50%%% & 90 -
E ) )
012 1CYC 50% Capacity 22.3 O
. 1CYC 30%7i 5 o0«
¢ o ) 2.3
013 1CYC 50% Capacity 22.3 0
; 25CYC 50% 7 B .
014 25CYC 50% Capacity 22.4 0
25CYC 50%% e 5
015 25CYC 50% Capacity 22.4 0
. 25CYC 50%7% & a0
016 25CYC 50% Capacity 22.4 0
25CYC 50% ¢4k 99 4
017 25CYC 50% Capacity 22.1 0
25CYC 50%78 i o
018 25CYC 50% Capacity 22.4 o
U\Ffﬁm This space intentionally left

blank

HiE: DR FAL K 0-RMK. FALK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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i) 7 BRAB LA [
No. Name of Test Items Overcharge
o5 oK A H A %
Sample No. Sample Status Other Event

LCYCHEA 7 HE

019 1CYC Fully charged Q
020 LK€ Pl oharged 0
021 1C1C Tl ahargod 0
TR AN 2N
022 ICYéC;§{?§thgigvd e
023 25figcggifj>jﬁg%ged S
024 25010 Fulls ahared 0
025 25C§§CEE?$jﬁzﬁgiged 3
026 25CYCHE A 7L 0

25CYC Fully charged

v i This space intentionally left blank
[J\‘Ff_[im pa 1tentlio 3 la

& D4R F-A2 KO-k, FAT K.,

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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% 8 Hem R B 4 AR st L
No. Name of Test Items Forced discharge
*‘f’&%% *?:ﬁ:flk?lé ;E!:-'f&fﬁl'.:%\
Sample No. Sample Status -
TP
027 1CYC ll(L}l(]}\u :J'ih:‘(r:[hual'ge(i O
—
028 1cYC Ilfu\l( Iy 'ifggnu-,nvged 0
029 1CYC ]I«E[}l(i}; :n)ilﬁi rged 0
030 1CYC IICu\ﬁ}L /:J\lbskrrltinqed 0
031 1CYC I]Il?l(]?V: ?;i}?zféﬁal'g<?(l O
032 1CYC lr?lflyyl /ﬁh} ﬁrge d 0
033 1CYC erquC}}\h :irfffn ged Y
034 1CYC llf\?]lcliL i‘;}f((r&“ ged O
035 1CYC ]I(JI(FVE ;E{]gi‘:%;xl'gcd O
036 1cYC llClFIClI\Jb /(il\lﬁj((,rlﬁll rged 0
037 ZBC\(ZJF(JlC]}\L/(ELIﬁI#I rged Y
038 25CY(",_) 1(\3 1(fo :T 1%)1%; rged Y
st s
039 - ')F(lflCi';-L (Ili‘?c[llilrged 0
I
040 25CY (j SF(J l(dl}\L (li Ai)ﬁ"lflinr ged O
————
041 25(?‘{(?51?(1?1(1 )\L v('l-.i}g(crllllm' ged O
SRV I i
042 250YC DFCnYlC]}_\-L _:i'i)ﬁjflargo d 0
043 25CYC?5FCJ1C1;_\F ?il?i(clllfal-ged 0
TGS,
044 25CYC?OFCL?lC11yL 21 -iﬁé(cllllia rged o
045 26CYC25F(13{1C1;.3 {(Tiﬁé(clllllarged 0
046 25CY(‘?5FC11\/1C11);E ?i}jé(c‘huarged Y

HE: D-fRR F-ARK 0-RMk. TAK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.




A% TR A M AT PR 8]

o R E-WHE
Shanghai Institute of Chemical Industry NO. 1121090255
Testing Co., Ltd. Test Report—Appendix 11/11

okl T 4 Aok



